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YC H&M VALVES

Yancheng H&M Pressure Valve Co., Ltd
List for Valve

Customer Cameron PO No: 4511975170
Description ~ TOBFV24" 150 LUG STD WG/HW _ Material 2404090-24-11-40
Quantity 8 pcs Iltem No: 00010
Body | Disc Shaft Boctgom (28323510 (2:[3)232(:40 Shaft Boctgom
PartNo. |(236940((236940| (2369382- P Part No. (2369382- P
6-24-14)|0-24-14)|  24-11) | (236939 6-24- 1 0-24- 24-17) | (236939
8-24-14) 14) 14) 8-24-14)
SERIAL NO. |Heat No|Heat No Heat No Heat No SERIAL NO. |Heat No|Heat No| Heat No Heat No
HM18070001 | R8FE76|R8FC76| B318374-30 141391784 HM18070005 |R8FC76|R8FC76| B318374-30 141,?3784
HM18070002 | R8FE76|R8FC76| B318374-30 141,‘3]‘?784 HM18070006 |R8FD76|R8FB77| B318374-30 141,?3784
HM18070003 |R8FB77|R8FB77| B318374-30 [“*'3°"**| | HM18070007 |R8FB77|R8FB77| B318374-30 [*412°7%
HM18070004 |RS8FC76|R8FB77| B318374-30 141331’784 HM18070008 |R8FD76|R8FC76| B318374-30 141,331’784
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Inspection: VW} Date: 2018.10. 11
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YC H&M VALVES

Pressure Test Report
(BS EN 10204.3.1)

Yancheng H&M Pressure Valve Co., Ltd
Add: No. 6 Juheng Road, Yancheng Econmic Development Zone, Jiangsu 224007

Customer Name Cameron | Certificate No PTR-181011-1
Description TOBFV24" 150 LUG STD WG/HW Date 2018/10/11

Seal Material Duplex (ASTM A182 F51)+Graphite  Quantity 8 pcs Page lof1l

Item No: 00010 Material ~ 2404090-24-11-40 PO# 4511975170
Pressure Test per Cameron Procedure X-339166 R4
Item Mggisutm Pres-srL?rS;(Psi) Dura-l;?c?;s(s) Gauge SIN Gauge Range AllovRV:tbele(rlr_lzil)(age Result

Shell Test Water 475 1200 9117020 0- 1450Psi 0 OK

Hydro (PPE) Water 325 240 9117020 0- 1450Psi 0 OK

Hydro (NPPE) Water 325 240 9117020 0- 1450Psi 0 OK

Seat Test
Air (PPE) Air 80 240 21209682 0- 250Psi 0 OK
Air (NPPE) Air 80 240 21209682 0- 250Psi 0 OK
I.A.W. NACE MR-0175 Visual Inspection
YESV | NO Standard Result
MSS-SP-55 OK
Test Details per API 598
Serial No. Material Heat Number Actual
Body Disc Shaft Bottom Cap
Shell Seat
Part No 2369406-24-14 2369400-24-14 2369382-24-11 2369398-24-14

HM18070001 R8FE76 R8FC76 B318374-30 14103784N1 OK OK

HM18070002 R8FE76 R8FC76 B318374-30 14103784N1 OK OK

HM18070003 R8FB77 R8FB77 B318374-30 14103784N1 OK OK

HM18070004 R8FC76 R8FB77 B318374-30 14103784N1 OK OK

HM18070005 R8FC76 R8FC76 B318374-30 14103784N1 OK OK

HM18070006 R8FD76 R8FB77 B318374-30 14103784N1 OK OK

HM18070007 R8FB77 R8FB77 B318374-30 14103784N1 OK OK

HM18070008 R8FD76 R8FC76 B318374-30 14103784N1 OK OK
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We hereby certify that the above valves were processed with to API 598.
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Quality Assurance Inspector : Jiang maolin

Date :2018.10.11

Notes :




Jiangsu Wanheng Casting Industry Co.,Ltd
MILL TEST CERTIFICATE REPORT

No, 9 Century Avenue, North Industrial Park, Economical Development Zone ,BinHai County , Jiangsu Provice, China

USA17Q33252R0OM
Purchaser: CAM DISTRIBUTED VALVES - OKC Cert. No. BH20180807- 2 Date: 7/Aug/18
PO No.: 20180605 Certificate type EN 10204, 3.1, 2004 | Tensile Dimension Section Gage Length Testing _ Load . Impact Test Type Dim. (mm) Orientation
ASTM A352/A352M-06(12 i i EF Test bar 2 Temperature (¢) | Brinell Hardness |,/ | Location (-46'C)
Material i -06(12) Melting Practice -F. (mm) (mm°) (mm) ' V-Notch| 10x 10 x 55 Longitudinal
Specification Test performed on QTCH Piece O | Actual 125 122.26 50 Room Actual 3000 QTC Actual V-Notch | 10X 10x 55 Longitudinal
PO Item No. Part No. Description Chemical Composition Mechanical Properties Impact Test(-46°C)
BODY LUG TOBYV 24"150 . i
- C Si Mn P S Cr* Mo* Ni* Cu* Vv* Al SUM* CE. uTs YS EL ROA | Hardness Energy value (J) Average
Heat Treatment | Temperature(C) Time (h) Cooling Method
Required Q(920)+T(680) 5+6 Water+Air % M M % % "B No.1 | No.2 | No.3 3
Actual Q(920)+T(680) 5+6 Water-+Air : Mpa) | (Mpa) | (%) G0 | (HBW) | No. © © o
Min 485 275 22 35 12 12 12 16
Heat No. Heat Treatment Lot No. Qty.
Max 0.25 0.60 1.20 0.040 0.045 0.50 0.20 0.50 0.30 0.03 0.06 1.00 0.43 655
R8FB77 2018071505 2 0.191 | 0.418 | 0.883 | 0.025 | 0.012 | 0.095 | 0.019 | 0.219 | 0.029 | 0.005 | 0.032 | 0.367 | 0.379 | 543 333 29 62 165 49 43 58 50
R8FD76 2018080104 2 0.187 | 0.405 | 0.904 | 0.025 | 0.010 | 0.040 | 0.007 | 0.242 | 0.019 | 0.004 | 0.036 | 0.312 | 0.365 | 558 352 31 58 154 49 43 58 50

We hereby certify that the material provided complies with all CVM requirements as stated in the applicable purchase order.

2018/8/7

Surveyor’s Name, Signature & Date: 4‘]%& 2018/8/7 Inspector’s Name, Signature & Date: / 4,5_ 'f:_a_
e




Jiangsu Wanheng Casting Industry Co.,Ltd
MILL TEST CERTIFICATE REPORT

No, 9 Century Avenue, North Industrial Park, Economical Development Zone ,BinHai County , Jiangsu Provice, China

USA17Q33252R0OM
Purchaser: CAM DISTRIBUTED VALVES - OKC Cert. No. BH20180807- 3 Date: 7/Aug/18
PO No.: 20180605 Certificate type EN 10204, 3.1, 2004 | Tensile Dimension Section Gage Length Testing ) Load . Impact Test Type Dim. (mm) Orientation
ASTM A352/A352M-06(12 i i EF Test bar 2 Temperature (¢) | Brinell Hardness |,/ | Location (-46'C)
Material i -06(12) Melting Practice -F. (mm) (mm°) (mm) ' V-Notch| 10x 10 x 55 Longitudinal
Specification Test performed on QTCH Piece O | Actual 125 122.26 50 Room Actual 3000 QTC Actual V-Notch | 10X 10x 55 Longitudinal
PO Item No. Part No. Description Chemical Composition Mechanical Properties Impact Test(-46°C)
BODY LUG TOBYV 24"150 . i
- C Si Mn P S Cr* Mo* Ni* Cu* Vv* Al SUM* CE. uTs YS EL ROA | Hardness Energy value (J) Average
Heat Treatment | Temperature(C) Time (h) Cooling Method
Required Q(910)+T(680) 6+7 Water+Air % M M % % "B No.1 No. 2 No.3 3
Actual Q(910)+T(680) 6+7 Water-+Air : Mpa) | (Mpa) | (%) G0 | (HBW) | No. © © o
Min 485 275 22 35 12 12 12 16
Heat No. Heat Treatment Lot No. Qty.
Max 0.25 0.60 1.20 0.040 0.045 0.50 0.20 0.50 0.30 0.03 0.06 1.00 0.43 655
R8FE76 2018070905 2 0.189 | 0.369 | 0.879 | 0.026 | 0.011 | 0.046 | 0.007 | 0.227 | 0.026 | 0.004 | 0.028 | 0.310 | 0.364 | 556 359 30 57 161 55 72 53 60
R8FC76 2018070905 2 0.189 | 0.369 | 0.887 | 0.026 | 0.010 | 0.048 | 0.006 | 0.307 | 0.023 | 0.004 | 0.038 | 0.388 | 0.370 | 536 343 30 60 165 64 58 56 59

We hereby certify that the material provided complies with all CVM requirements as stated in the applicable purchase order.

2018/8/7

Surveyor’s Name, Signature & Date: 4‘]%& 2018/8/7 Inspector’s Name, Signature & Date: / 4,5_ 'f:_a_
e




Jiangsu Wanheng Casting Industry Co.,Ltd
MILL TEST CERTIFICATE REPORT

No, 9 Century Avenue, North Industrial Park, Economical Development Zone ,BinHai County , Jiangsu Provice, China
USA17Q33252R0OM
Purchaser: CAM DISTRIBUTED VALVES - OKC Cert. No. BH20180807- 4 Date: 7/Aug/18
PO No.: 20180605 Certificate type EN 10204, 3.1, 2004 | Tensile Dimension Section Gage Length Testing _ Load . Impact Test Type Dim. (mm) Orientation
ASTM A352/A352M-06(12 i i Test bar 2 Temperature (¢) | Brinell Hardness |,/ | Location (-46'C)
Material i -06(12) Melting Practice E.F. (mm) (mm°) (mm) ' V-Notch| 10x 10 x 55 Longitudinal
Specification Test performed on QTCH Piece O | Actual 125 122.26 50 Room Actual 3000 QTC Actual V-Notch | 10X 10x 55 Longitudinal
PO Item No. Part No. Description Chemical Composition Mechanical Properties Impact Test(-46°C)
DISC TOBV 24"150 . i
- C Si Mn P S Cr* Mo* Ni* Cu* Vv* Al SUM* CE. uTs YS EL ROA | Hardness Energy value (J) Average
Heat Treatment | Temperature(C) Time (h) Cooling Method
Required Q(920)+T(680) 5+6 Water+Air
- % (Mpa) | (Mpa) (%) (%) (HBW) | No.1 | No.2 | No.3 )
Actual Q(920)+T(680) 5+6 Water+Air
Min 485 275 22 35 12 12 12 16
Heat No. Heat Treatment Lot No. Qty.
Max 0.25 0.60 1.20 0.040 0.045 0.50 0.20 0.50 0.30 0.03 0.06 1.00 0.43 655
R8FB77 2018071505 4 0.191 | 0.418 | 0.883 | 0.025 | 0.012 | 0.095 | 0.019 | 0.219 | 0.029 | 0.005 | 0.032 | 0.367 | 0.379 | 543 333 29 62 165 49 43 58 50

We hereby certify that the material provided complies with all CVM requirements as stated in the applicable purchase order.

2018/8/7

Surveyor’s Name, Signature & Date: 4‘]%& 2018/8/7 Inspector’s Name, Signature & Date: / 4,5_ 'f:_a_
e




Jiangsu Wanheng Casting Industry Co.,Ltd
MILL TEST CERTIFICATE REPORT

No, 9 Century Avenue, North Industrial Park, Economical Development Zone ,BinHai County , Jiangsu Provice, China
USA17Q33252R0OM
Purchaser: CAM DISTRIBUTED VALVES - OKC Cert. No. BH20180807- 5 Date: 7/Aug/18
PO No.: 20180605 Certificate type EN 10204, 3.1, 2004 | Tensile Dimension Section Gage Length Testing _ Load . Impact Test Type Dim. (mm) Orientation
ASTM A352/A352M-06(12 i i EF Test bar 2 Temperature (¢) | Brinell Hardness |,/ | Location (-46'C)
Material i -06(12) Melting Practice -F. (mm) (mm°) (mm) ' V-Notch| 10x 10 x 55 Longitudinal
Specification Test performed on QTCH Piece O | Actual 125 122.26 50 Room Actual 3000 QTC Actual V-Notch | 10X 10x 55 Longitudinal
PO Item No. Part No. Description Chemical Composition Mechanical Properties Impact Test(-46°C)
DISC TOBV 24"150 . i
- C Si Mn P S Cr* Mo* Ni* Cu* Vv* Al SUM* CE. uTs YS EL ROA | Hardness Energy value (J) Average
Heat Treatment | Temperature(C) Time (h) Cooling Method
Required Q(910)+T(680) 6+7 Water+Air
- % (Mpa) | (Mpa) (%) (%) (HBW) | No.1 | No.2 | No.3 )
Actual Q(910)+T(680) 6+7 Water+Air
Min 485 275 22 35 12 12 12 16
Heat No. Heat Treatment Lot No. Qty.
Max 0.25 0.60 1.20 0.040 0.045 0.50 0.20 0.50 0.30 0.03 0.06 1.00 0.43 655
R8FC76 2018070905 4 0.189 | 0.369 | 0.887 | 0.026 | 0.010 | 0.048 | 0.006 | 0.307 | 0.023 | 0.004 | 0.038 | 0.388 | 0.370 | 536 343 30 60 165 64 58 56 59

We hereby certify that the material provided complies with all CVM requirements as stated in the applicable purchase order.

2018/8/7

Surveyor’s Name, Signature & Date: 4‘]%& 2018/8/7 Inspector’s Name, Signature & Date: / 4,5_ 'f:_a_
e




e RHIE | Cert No.:D1803007-XZ -7

BT A & SRR AT
Jiangsu New Zhongzhou Special Alloy
Materials Co.,Ltd

MATERIAL TESTED CERTIFICATE

~ EN10204-2004 3.1

| §18021 793~]8021797 ( 2) MS-021111-

64-630 2010)Rev; 04 _

%&#ﬁ%qﬁﬁlﬁli’ﬁ‘m“?

UNS S17400/ 17-»4PH,

mm; ﬁn Mechamcal Property:

fiookwts)

C M| si| P |s || _ |wn| & | o DU | Wik | Wl | g
” » « | Fe | S [1500] Ta | ¥S TS | EiSomm) | 45% | Haches
007 | 100 | 1.00 | 0040 | 0.030 | 500 | P8 | 509 | - | 045 | O® | B | 09 | ROH | mRC

#@%4&@30*1093 6 | 521 : | . | 15 1w0a| 17 | 60 | 2

13318374.’E FeRBarersioss | 5 | san | | | | | -
| T e . 006 | 062 | 0.36 | 0028 | 0006 | 3.04 | Bal | 405 | 155 | 023 | TopactTesTemmpC

\zﬁzHBarcwo*mos 8 | a8 | | | | I P
2369382-24-11 } | S o : - | - | ]
| .,....,r;¢>1510*1/38'§' 2 | as Rl UJ

52 55 |

AL Method | Fumace Type Temp C Holding Time ,h Cooling Methiod T M_e_.thnd ,n% Result

HTNo. | MEREEX Sotunonannear | H Electric 1040 | 20 ¥ AirCooling | #l | MEW VT | 44 Accept

ROBOS-1 | o K Aghis WA Blectric | 626 | 4 5% Air Cooling | 1 .’*iﬁi‘f‘% WA UT B Accept

i Electic | 620 | 4 | =@ AirCooling |

R R BRI | . T BBAas, GRREET. IF) 01, BILES (501342 QMOD).

We. hereby certrfy that-the mat@rxal Was manufacturcd, sdmpled and inspected in sccordance

2018324 | ety |
Date ] ~ Approved by Customet/3™ Party

~ Approved by (QE)

HEGH Postoodr2

: ﬁ L
RIS 2 e ST

’f‘&ﬁ Fax 0515—69988262 ¢

THEAY E-mail: 2 znou@alloy-ch @
4k URL: www.alloy-china.com


Administrator
线条

Administrator
文本框
2369382-24-11
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YANCHENG YINZHU MACHINERY CO., LTD.

oo odb BBTEWXEHEELTVEXSS
Address: 5, Shuguang Industry Zone, Nanyang
Town,Yancheng,Jiangsu,China
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MATERIAL TEST CERTIFICATE

(EN 10204 3.1)

iIF 5445 Certificate No.:

SY-180920-001

ilE-H H #iCertificate Date: 2018.09.20

% JCustomer:

H&M Valve

iTH5PO

No.:

4511975170

MEH7#EMaterial Spec.: ASTM A516 Gr70

fif Tel: +86-515-88180323 % L Fax: +86-515-88180325

}i K Description: J&# (Bottom cap)

$#=Qty: See Report

L HRADelivery Condition:

{22 CHEMICAL  ANALYSIS (%) Bl BEMECHANICAL PROPERTIES
fis o R o ; 4
Steel s R. b/ FE]. N C Mn P S Si Tensile | Yield Elongatio| Reductio Impact
Heat No.| Size/Pcs Drawings n n
Grade
0.27 0.85- | 0.025 | 0.025 | 0.15- 485 Min.| 260 Min.| 17% 21% @ C
Max. 1.2 Max. | Max. | 0.40 MPa MPa Min. Min.
/;\_\iTlZI 1418?;784 24-150/8 | 2369398-24-14 0.180 1.180 | 0.014 | 0.003 | 0.210 560 389 30 45
S . . &
. <] Dimension
Visual R+ Remarks
&% We hereby certify that the materials described above have been
= ey Acceptable manufactured, sampled, tested in accordance with the above standard and
Acceptable

specification and comply to the material specifications of purchase order.






